

059512489

**PH7 srl**

V. Caduti senza croce, 31 - 41100 Baggiovara (MO)
 Tel. 059 / 51 28 42 - Fax 059 / 51 24 89
 Http: www.ph7srl.it - E-mail: piaccasette@tiscali.it

Capitale Sociale € 10.400 int. vers.
 Codice Fiscale, Partita IVA e Reg. Impr. di Modena 00374020360
 Laboratorio autorizzato S.A.S.O.

Baggiovara, 17/10/2006

Spett. Ditta
 GOLD ART CERAMICA srl

Giardini, 450
 41026 MONTEBONELLO PAVULLO MO

Test report N. 64623

Ricevuta il 13/10/2006

Sample denomination : COMO BEIGE
 51 X 51 CM

Pieces of tile for test: 3

STATIC COEFFICIENT OF FRICTION (ASTM C 1028)

A block of wood with a 75 x 75 x 3 mm section of standard Neolite sole liner attached, was placed on the surface to be tested: on top of this assembly a 22 kg weight was placed. Using dynamometer, the force in kg required to cause the test assembly to slip parallel to the test surface was measured. Four measurements were taken on each of three test surfaces, each measurement perpendicular to the previous one. The twelve measurements were averaged to obtain the coefficient of friction for each test condition.

A) As received

Dry:	22,00	20,60	20,30	22,65
	19,00	20,30	23,80	18,70
	25,10	25,35	17,80	19,45
Wet:	18,95	16,55	21,15	18,20
	18,30	18,20	19,25	23,40
	19,60	17,30	18,60	18,80

DRY STATIC COEFFICIENT OF FRICTION after correction: 0,94
 WET STATIC COEFFICIENT OF FRICTION after correction: 0,88

B) After cleaning with Hillyards Renovator

Dry:	17,90	16,85	22,50	19,80
	18,90	19,85	15,35	19,35
	21,05	25,25	18,40	17,55
Wet:	22,60	20,75	16,05	19,90
	18,00	15,70	19,55	17,45
	19,00	19,00	16,25	21,45

DRY STATIC COEFFICIENT OF FRICTION after correction: 0,81
 WET STATIC COEFFICIENT OF FRICTION after correction: 0,87

Note :

